ENGINE G26LS,RED







G26LS ENGINE

Key# |PART NUMBER DESCRIPTION REMARKS [ Q'TY
FFs LTI 13 L A HE
1 T1800-12110 G2675 ML CYLINDER 1
2 5500-12213 G267 T CYLINDER GASKET 1
3 4820-13181 N 7S FR I 22M5%20 BOLT M5%20 2
4 5500-21100 G26 Hh i Bl CRANK CASE 1
5 2629-21130 G26 i 4l A6 A 4 PIN 3
6 5500-21141 G26 Hh filf 8 A GASKET(CRANKCASE) 1
7 T1802-21240 G26 i b 47 il K BEARING(CRANKCASE) 2
8 2169-21210 G%ﬁiiﬁfxﬂﬂﬁ OIL SEAL 1252257 1
9 1850-21220 G%ﬁiiﬁgﬂﬂﬁ OIL SEAL 12%28%7 1
10 04065-02812 G26 M FE <8 128 SNAP RING 1
11 01252-30530 7N Ff B2 22 M5%30 BOLT M5%30 4
12 550042001 G26 H %l CRANKSHAFT 1
13 5700-41110 G263 % PISTON 1
14 5910-41210 G267 ZEI PISTON RING 2
15 1600-41310 G267 ZE 4 PISTON PIN 1
16 1260-41320 G26 CIER RING 2
17 5500-41410 G26VR il 7K BEARING 1
18 1101-41340 G267+ Pl WASHER 2
19 T1700-15110 G267H & 4% MUFFLER 1
20 525670010 7S Fi I 22M5%50 BOLT M5%50 2
21 T1600-15210 G267H ¥ a4 GASKET,MUFFLER 1
22 5500-15221 G26 A A3k PLATE 1
23 T1700-32161 [kt 4 A i 22 M4+ 16 SCREW M4x16 1
24 T1700-13160 G263 INSULATOR 1




G26LS ENGINE

Key# |[PART NUMBER DESCRIPTION REMARKS | Q'TY
FFs T 13 L A HE
25 5500-13121 G266 T E R GASKET,INSULATOR 1
26 0263-90520 [ Sk 1740 A R 22 M5%25 SCREW M85%25 2
27 1850-75201 G264 AL S i PULLEY ASSY 1
28 1850-75221 G264k 3k (FRAL N FBAF) SHIFTING BLOCK 1
29 1850-75230 G264k L 3% SPRING 1
30 5500-22110 G26H A B 474 GUARD 1
31 02630-90510 [ Sk 7 21 AR £2M5%10 SCREW M5%10 1
32 T1821-75410 G26 J5 B)) 7 br s LABEL STARTER 1
33 T1700-75100 G26JH Bli#s M p () STARTER ASSY 1
34 1850-75120 G26J5 Bh s 4a ke REEL 1
35 1850-75130 G265 3 ge 5% SPRING, SPIRAL 1
36 1850-75151 G265 3l ez 2y SCREW 1
37 T1600-75160 G265 3l e 4 ROPE 1
38 T1600-75310 G26 B e T KNOB 1
39 T1600-75321 G265 B se % STARTER ROPE 1
40 T1600-75330 G265 3 g g SPRING,STARTER 1
41 T1600-75210 G265 Bl e GASKET, STARTER 1
42 T1700-32162 [ k7 2H A R 22 M4+ 16 SCREW M416 4
43 3699-90332 G45 K 1. 2 eh %% ?ﬁﬁ;g}gﬁ CHAMPION 1
44 T1700-71110 62641 ROTOR 1
45 T1700-71201 G265E 1 COIL ASSY 1
46 5500-72110 G26 K AL ZE1E CAP, PLUG 1
47 T1700-71220 G265 5 2% CORD 1
48 2616-71320 G26 &1 CAP 1
49 5500~-72130 G265E T GROMMET 1




G26LS ENGINE

Key# |PART NUMBER DESCRIPTION REMARKS [ Q'TY
FFs T 13 L A HE
50 5500-72120 G26 K A ZEE L5 SPRING 1
51 3350-14159 7S F 205 R 22M4%20 BOLT M4520 2
52 T1700-71260 G267 Tk COLLAR 2
53 T1700-73200 G26 mi K L4 CORD 1
54 1650-43230 T UREENS NUT M8*P1. 0 1
55 1000-43240 A H g KEY 1
56 1140-51111 G268 &Ll SHOE, CLUTCH 2
57 T1700-51220 G26 B & P SPRING 1
58 1140-51250 G263 & Yl 22 SCREW 2
59 1140-51230 G265 A BT 3 WASHER 2
60 1970-51241 G26 25 A B 2 WASHER 2
61 5500-13131 G264k &5 /AR GASKET CARBURETOR 1
62 WYK-360 WALBRO 147 %% CARBURETOR 1
62 MR11C1-4 G35 AR LB B CARBURETOR 1
63 T1700-82100 G262 I P 15 BODY ASSY 1
64 1970-82190 G267 I8 P 5 2 WASHER 2
65 T1700-82130 G267 JIE LI B PLATE, CHOKE 1
66 T1700-82140 G267 I8 PYC AT T4 AR LEVER,CHOKE 1
67 2630-33610 G267 JIE LR 22 SCREW 1
68 5500-82171 G267 JE 4 ELEMENT 1
69 T1600-82200 G267 JEAP T COVER ASSY 1
70 5500-82221 G267 A T iR 22 KNOB 1
71 0263-90560 P 7N R 22 M5%60 BOLT M5%60 2
72 T1700-85001 G26JHI A7 &L ik TANK ASSY 1
73 5607-85201 G261 44 7 = ik CAP ASSY 1




G26LS ENGINE

Key# |PART NUMBER DESCRIPTION REMARKS [ Q'TY
FFs T 13 L A HE
74 5601-85300 G267H 44 75 i< 7 HOLDER ASSY 1
75 5500-85220 G263 4 i 7 3 ] PACKING 1
76 5601-85260 G261 AF i 4 I FILTER 1
77 4820-85260 G261 4 o5 £ STOPPER 1
78 5500-85301 JEIAE K PIPE COMP. 1
79 5500-85400 G26 [ € 8 v =k FILTER ASSY 1
80 525530004 G26/INH < i CLIP 1
81 02630-30514 [ Sk -7 241 A MR £2M5%20 SCREW M5%20 1
82 02630-30515 [ Sk 41 A MR 22M5% 16 SCREW M5%16 2
83 525530005 G26 KM < i CLIP 1
84 T1606-83100 G261 T2k CABLE COMP 1
85 T1815-31110 G265 XL 58 1 COVER 1
86 0263-90520 W 7S F 40 B R 22M5%20 BOLT M5%20 4
87 T1815-32110 G265| # 5 (41) ENGINE COVER 1
88 0263-90510 St A A IR 22 M5%10 SCREW M5%10 1
89 T1700-32161 St A A IR 22 MA% 16 SCREW M4%16 1
90 T1606-31130 51 2 AR LABEL COVER 1




	123
	G26LS

